HKIS

D= RoL—=005933>
AR SHERE

BT R T EPIRBCEKBEL TSV, RERSHERATMICBT BHALILE,
AHBE, TRICTYERDAHIRTAIRETY .

LS H—RoL—ov595ay

B ® EEERTT

a— K No. 70028—ATO002
A—p—-EFE | 34 GRY!)R 4BA-GXPA16

T UBK | GI6E-GTS
g K 2020 £ 9 A~

w &

OBEEMOENIF 2021 F7 AREELETOHDTY,
2021 £ 71 AUBICEFREIN-EFmAOESICOVTIK., BELORFEFTHEEVELELLEL,

IELEE  E04521-T10020-00 2021/7/1 #Rk Ver.3-1.01 (HMWEE. &#) (#) IvF-4— IR

FC®IC

O_DERFHKS h—RoL— o080 avaEBREVEFVNEERITHYMNES ZSVET,

BT (FIEL T EMERICKEL. BTIHRTREREICRESNTVINEEFYRLICTHEALLLEZSL,
AEFERFIFZEITIANCRLT AL IZEL,

OREFARHERBEZREICEFIF TNV EE, HELPHDOALADBRPLEEERAICIHLET H-OITF O T EELZWNEE
EEFEHLTLET,

OLEHRIIE=ZFNAAGRUABEREFRMFEALIZCLICKYRZTLBZTICONTIE, BHTE-UIZOEEZZELDIRE
FTOTHLNLHITTELLIZSLY,

OAREFZEFEALTAELEBEEL. RBEIESLIUVZTNIAHETSEM. £/, BBEZFERATLHICENTELRNILIZKS
BRFICODEFELTE. —UIOHWEFWLIMRET,

OARHRF/ —TINEFHEEECEEINTEYET, / —IIEHFHUNERMG FIGEE. RERO#EE - HERUETEH
IZDOWTHREELV =L ET,
QEHHICIFAMREZ LS D2ENHY FT . M. BEMICEFHIAHROREDLEEL TS,

T - BEZDOERSA. 7 L—LAIZE—UIIGLEEA,
OAHRBFEENEMEL, BRREIZNFXAOH—ARUBEO—ETHVWEMENFET IEELHYEFTOTHLMLEHT
THRLIZELY,
OAHRIBRENTOEAEZBMICEESTEN-LDTT,

This product is designed for use in Japan only.
OAHFDUERIINERZED. ARDOHFELLLEFEZT I LAHBYET,
OAZEFIFELRCHRT I ENHBYFETDOTAARZERENESE THERIIZSLN,
@ HABROMEBRRUERED TEXESELORFTEFTFTHERLEHDE LY,

BREHRITHERE. EmE - 23— FNo. - BEFER - TODUBKEZEXEICHEA I,

1




BLIEDEFE ABREELKBREOVVALLAEDICTREOIEEEERTFLTIEE N,
AETETRENLSIHTELFEAL., BEHRUHELEE~DBRLALERLTVET,

MNEE rrexupmsstc, XEEHER5TRENHHHE

oy (FREXEEREARBERSERABEIASES (AR
/NFE srmaozergesnsgs
GEAMBE . SHREWHRETHERSAMWEE (FIXE. BERARUHRED

Sx4
==

OER L A — ML HBEMADWIBRUSEE - KEKZEMLET HBIZ, ROZEEFHOTLLESLY,
NYTYDIAFRFEFDE—IFILERN L THLHERZIToOTLEEL,
ARV BENTEEF, BRLAEVWE SR ZERF>THLTLEEL,

N X
NFE
OKREFDRFEARUNEFIERIZITHEDLENTLESL,
CBEARUNSBLIECEICKY ., REDSAEFNENIBNALAHY FT,
s REDOHEREFELESISBENANHY ET,
QOEXZWHRODFITUOUVIL—LADBENIICHE (FTHNTHCLGVEE) ICTA- TSI L
FLTLESL,
s RETEIENAHY FET,
@/ 1 THIZEYHAALHEWNWELSIZTYHUIREEZNTTENTLESLY,
BRI VIZAYI VOO UNEETAERALAHY FT,
QAR L(L CFRP ( REMMRIEL TS RAF VY ) BREZEATLET,
EBELAOEE, SENAMhSEER. BB, ZROBNABHY FET,

OFy FOBAMBEN—YIRAMIEHELTHY FI, BMATAICER, REOENEEZHELTILESL,

@/ —TNUN—YDEBF TN LIFEA—H—RITOEBEZEEZLHRATHOIT>TLESL, EFENEFRICTAEVESEE,
A—N—ITTTEHACEELY,

OARHURDERNMIEEIZITo>TLEEY, BELEY, BV avIEERHNTLEEN, T FRROCHEEDOREICA
YEF,

Ok, T METEYGIETHRICHM T TCEED, REZUEITHGTZITS>E. AL OB LEHABELET.

OITITERERD =, —FHMICENY / —TIUNR—VIFHEXIEHRELGVESITRELTSEEWL, X, /—II)L/Iii—=Y%E
WA F5EE. MEZTRAFAEVESICENTEHRICET—F T LTS,

O CFRP M@ EEK T 5156
- BERAERAICEFEAORMFETL., BEGCRACIEZREELTIESW, ZREDERR, 7 L—LAIZE—UELCERA
- AFYFICTHOE BE - BT - 7z —H4—HEIFF) £7oTLEEL,
FRAEICEVAR—LERELTVSEEAHYET, Fr v/ L, LETHATEEREZ L TLESL,
FBRIIERFBTIT TS L, BHERT HARITLERS0CERY TS,
- BHTOMDEM - BRIZDOVWTRHEA —D—RITORRRAZITH > T,

QO EERFLEMATAN O KEDKERBEMNFLENELSITLTLESL,

ONT—T7O—FKEKDT 4 L —DXBRILEICITHR > TLESLY,

(XD BE%L )3, 000 ~ 5 000km Ff=ld 35H~64A

T 4 LR —IERIEY TT, M A==\ —0—XPHIT 4 ILE— (p200)
MEBETDAVT T UREEENENMETLET O THEFICHELZNTLIESL,
-fBL. FRAAERUVRBICEKVEHILELRYFETOT, FRERIZK>TREEV A ILLYEICRHOXRER - FIREHE
HLET,
HKETDAVTFURERDE, REROUENBETEAVENYD, EFIOI7IOA -2 50U HEHLINENT
RMAEREZEHEICRAMTEACRY, TUSUTRHE., BBZSIZECIBANHY ET,

2 70028-AT002_3-1. 01



N—=YYR
o 5E R Bz o 5E iz Bz
| e
1 |$o—7a—n4k PE0 sl A7 @ 6
I7oRT7HT4E JL—v
2 xqT @ PR v
IT7AVTF—Y m e (D)
3 s @ 15 7525+ v b \y M6
4leaqyrth—23 @ fzgg ] A
N $ 80 Fuk 5 M6
°|Faf¥bRTR @ o | [T Te—r (/| o
6| H—zivE N #52 18| ALk Mg-10
7| A==k #48 (] S % Mg-25
g| TFA¥T—7 T | A7V¥7 M8
AT— - AR ¢
9| RARF— \Q@/ ¢ 80 21 3'jj; g
0| Ak % me-35 | |22 ?jj; P
11 AL b % M6-30 23| 75vSF v b @ [
2| KLk % me-15 | |2a| soxur //'

70028-AT002_3-1. 01



o, B2 R "E o, RE R "
- Q@ JLF—k @15
5|  H3— ’ o L=100
26| zx—— @ P-OT | || mET—T Q 30 x 30
21 Ex % M4-6 Blryvavs—7 —
E—k _ _
2] @ 6| s4597 XM L=100
E—k
2|1vvaL—s— 3| w4597 /M L=150
AT7—No. 1
E—k \
5y I
|1 lb—42— J 38 Z \
25— No. 2 e 54597
k &z
31 YT = 9| RFwh— e,
L\%’ T
32| TLFxvyT @ ¢ 4 20| EESEAE <>

70028-AT002_3-1. 01



Bt A&
1.

M

2

€))

4

(5)

J —I)LIN—YES L
NYTYDIAFRIEEF (=) hoyr—TILE—3F)
#mMH LTS,

I770*A—2 Yoy 2FENLTLIEEL,
(E1)

IF770*A—8N—RRZTSHy ChSEILTLTE
S, (B2)

R—RANVFEPZH., TT7IV—F7—RAT v ¥
D3 vR—RERHLTSEZEN, (H1)

gy FT2@ENL, TT7HFY FERHLTLESLY,
(®3) (I yFIIBFEALEI)

IF7704A—4
Y
Yo ark—x
I79V)—%F
F—RT vIN
X 1
IF7J04A—4
IN—FR
IF7704A—4
4
X 2
I7HY b+
N 7 U ‘yj
X3

70028-AT002_3-1. 01



6) YL/ A FNLIThoR—RERNTLESL, (K4)
N T7H)—FH5r—RAQF7hBdY L/ A4 KNILTERSL
TS, (K4)
IF7ILAVE
8) YL/ A RNLITIZBR>TWR—RERMLTLE T=R —_
=Ly, (H4)
9 T7ILAV, I7OV—F5—ROT7FRMHLTL
23y, (K4)
I7OY—F _—
r—z207
JyL/ A K
N> |4
(10) BERD T LT v aw#BsLTLEEL, (K5)
(MNZTFHOY—FH5—RTFYNDEITFTIO*r—2 oY%
maLT<ESL, (B1)
JLTwvda
B &R
& 5
2. vy =Y ETIT
(1) 1.-6), 8 THR—RZEHRWF=ARY—"2x4A4, YL/ A FNLTIZTLF Yy TERMIFTTLIEEL,
A=z A2 =T LF vy FEE245v 7 (=100) TEELTLEEL, (K6)
JL¥xyy T JyL/ A K7
945“/7"\/ \
ZY—T A \
T dALXxvvy 7
& 6

70028-AT002_3-1. 01



2 YL/AERNLTEE2A4S5y T (L=100) ZEH L TEHH
N—RRICEFELTLESL, (®7)

DAYV WAV %)

X7
@) ARICE—FrA 2 alLb—3—XT—No0.2 ZAEDHIIE
AL REFERLTERMAITFTLESL,
(8. M9, M13)
B}
@) BEEN—RRIZOVyTRHEASy TERMFTF,. E—F Q Q
A2 lb—32—XT—No. 2 ORIZEFE L TLEELY, D& AR
(®9) EE
>
‘yjﬁ' _ \~: —
BALSy T = h;{;_/ﬁ;)l/z 4
EE
B) BHIcE—krA v al—2—XT—No. 1 ZEfFIFTL
&L, (K8, ®10, ®13) <::>
(031
E—kfodal—4—
ZF—No. 1
& 10

70028-AT002_3-1. 01



6) E=rArial—4—2FOry rEhT—4ty FERFITFTLSESL, (B11)

O

O

Q E—hkqvial—s—  PIT

T
sty b 4% ﬁ@

E—hAvbal—4— —=

O]

B 11

(N 2viavT—T%hy FLTHFFTIESL,

@1 2)

8) E=rA2Palb—2—FZRMFIFTLEEL,
(M8. @10, ®13)

Jv3

\,
Ji
|
N}

12

10.
11.
13.
14.
15.
16.
17.
. RIL b+ MB-25
20.
21.
22.
23.

29.
30.
G-1.

ARIL & M6-35

ARJL & M6-30

AT TI9 v N6
TL—r7vsvw N6
252TFv bk N6
JyiyTL—t
v rFL—k M6

AT TI9 v M8
TL—rIviw M8
TL—rovi vy BB KB
252TF v bk M8
E—kf2ial—4—
E—krM2 a2 lb—42—XT7—No. 1
E—kA2 a2 lL—42—XFT—No.2
RIL b (ME - AZR)

13

70028-AT002_3-1. 01



9 FybrRR—YDHYYyT2@TE— AL —F—

FEAELTESL, (014)

Al

E—karialb—%—

£ 14

) TF7270+*—2€2HD0Y VY (WE) MIF7I7AF7E TN, FITEAREFENWESICLENSR 1 5DEEIZLL
CEEHERL. FYM—YDOMAERZFALTEMITTLESLY, COBERZHHTEFLENESICLTLESL,

(#f+1F LY 2.0 ~ 3.0N-m{0. 2 ~ 0. 3kgf-m}) (15, ®17)

AR R— R/ K #48

I770*A—4
o4 Yaq v bkR—2X
¢ 80 L=b5

{8 T

IF7IRT7HETRIAT
L R—R/I K §#52

m—ZNVFM8g34>F$_x¢3OF%

RmE X

B 15

ANEE

IVOVURA - BEOBALAHYEITOT, T770+*r—42tY, NJ—J70—K{k, T72707

BTRINA TFEREICEFLTLIEEEL,

NI)—220—KGFET770F75TRINATEU21=YL2DIFT
[EREZEREFEVNE S ITHEAFITTLSIEELY,

RT—T A=Kk I7JA*A—4

m Lhad [/X7— 2 O—Ah0:E - FoB {3 75| [I770A—5EU Y OREE > BT |

I77Aa
A 4 s A\ ¥ 4

\ 7:\?:7;?’ moIE3T0S mrs(Tus moIEITUS
CCICIERMERIT AL
KIITLTLEEL,

T

T

" 4
BELSBLTLS
N

ANEE

H
\I
\
\I

TR - BEOBNAHYEITOT, T7I7ATETRNA TEFHELIGENTLIZEL,

70028-AT002_3-1. 01



AN EHDOARILLZEHNL, ¥y b=V EFERALTIT7A Y
FT—ORT—%#/RMHFFLTLESL, (B16, K17)

) Fy b=V ZEHRMFLTESL, (16, F17) = 16

P o = = o
~NoroNe

© NN~

CRTYLTIw v M6

ND—70—XK{K
I7I7RT7ETHI4T
IFATF—018 1T
o34 biRk—X ¢ 80 L=b5
o34 bR—X ¢ 80 L=70
R—R/N2 K #52
R—R/N K #48
I7AVT—IRT—
NART—

ARIL & M6-15

TL—rTyiv M6

7300y kN6
. EX W4-6
L IF7RA—2EUY (FEE)

FEX

1. AART—%234 v b R—RIZHTH S,
2. R—RANY FTRARART—EDaA v bR—R%E
HiFDHT B, —

10 70028-AT002_3-1. 01



AN F Y bNR—YDRRTFARBEEFH LLBENKSICHEZER
HTLEEW, HBEARE ., m—RAVEF - KRIL
FEEELTLESL, (B19)

TRRLR

NI)—27O—FKEDHR—RNY REHOHBZEIEL. TEDEIR
ICKYBHT EZRBTEIHENHY T,
(FSAN=RDBTTOHTT, RYVALUFEIANAYT
FDEHHREIRFEALBENTLEEYL, YLESTFERT S
BEITAZEMEL THD TSI, )
BWHTEDELNT—TO—KRAKDPEREILBET H5EH
HYET, EEFFRLY:20~3.0Nm{0.2~0.3kef-ml)

19

(IO MER—RICTANT— b Fa—TEEBESHTF. 345
7 (L=150) TEELTL &L, (B20)

(IBMETTHY My v avT—T#EMFITTIIZE,
(®21)

(1) TTF7H Y FICH22D K520 9DRERHITTLEELY,
(B2 2)

54597 ans—pFa—7J

A\

| 20

yyavy—7

T \

& 21

IFEOR—

o— 110mm

& 22

70028-AT002_3-1. 01



AN 759 MZRFERICAR—H—Z BT,

mET—TEEf TSN, (B2 3)

RR—H— T7HY b

v

\\\\\\\\\\\

mET—7

AVEA R A ]

(LOCTITE243 8 /) %
EHLTLEEL,

RIL ~ M8-10
nLEICERltnyo#l

AR—H—

& 23

(IMEL Yy TEERLTITEY FETD LS ITERFTIT
T<EEW, (K24)
WA FRTICE@SmOmE T — TRT &R EREL T
é("o

(AN T7I7AA—FELoHICaRIIEEHEL TS,

20) T77AA—BZN—RRELITFTAVT—IRT—IZ4A
Sw 7 (L=150) TEELTL S, (B25)

QNN TIDIAFTRFEF (=) ITH5—TNLE—ZF )%
BfFIFTLIEELY,

I75Y bk

] 24

IF7J0A—4%
IN—HRRA

IT7AVT—7 /

ART—

e

4 25

[ 26

70028-AT002_3-1. 01



BT TR DR

TUY UREIRIORER TV VB OMR
RIEE TR HeRIEHE HEER

A T R—REQERENEE > TLERLD BEM L I TR E LD

NYTYDIAFREFIZT—TILEZ—2FIL BC23IEEMMALETVWARAL—XIZZ VDY

PRIt T ST EH, EEEAN LA DA

R—RNY FHAEERIZHE>TLDH BERIZK DFHEFILL LD

AL b - F v MEOROHENIZE L, TA R UTIREBICERE TGO

BT (F =B S AMh D ER & & T35 L TULVE LA IVPUEREIEL. RILEHBBATLELD
(FERT & (TR

s - 58

BBEITEER L TWV=E 012, BEEEET SAIICEBT AERRET > TS,
OLRLLEBIRFIAN—DERETT. BITEREL TS,

Q@1 —HF—TZaTFNICRBEEINTVIEHELNIFEMEFITKBEL TS,
OHEZNEEEEEFHRCBES TIHHER]CRHLE T, BIFEMEEICERELTIEEL,

OETH, BEF - ER - RBFOELENH--HEICIE, 21— —T a7 > TR UL TLFZELY,
ORHUGLEEONDIFIT, BDITRDF—F—DF-DICEIIRGHAEELEL C 2SN,
OAURERENCENTIRICIE., BT EFERFITRBL TS,

OERREDNT-HY V) 7EREIELTHEYFEFITH., REFDESBAT TOREZFUGDLLEARELIBNLAHY T,
TEHANETYEHFBAXNHLHNESITLTLESEL,

OFEHMICARIL b - F v MEICEAOAEINGONERER LTS,

O - EMFTAMMAHE - ER LGS, LELIZBETSIMEIM L TIEELY,

Q@ EERFLEMATAMN O KEDKERBREMFLENLSITLTESLY,

QOR—/X—N\T—TO—T 4 LA —DHREEHIFT B0, T4 —DOXRBIITEHMIZITo>TLEILY,
(XD BEZR) 3,000 ~ 5, 000km £7=1&3 4 A~6+4H

BL. FRAAERVREICEYEHIPERY EFTOTENRESICL>TIEROOXBERTTHLET,
T 4 ILE—IFTBIFEY TH,

B A—/NN—NTJ—J0— ¢p200XKEAT A4 ILE—

T79—H—EXICDI\T

AERICETLIEEVEDLEIF. EMEEFLAFELORFTEFTEBLEHLE S,
AEDRBABRIT, PERLICEET D ENHYFITDOTHOMNALHITERLIEEL,

13 70028-AT002_3-1. 01



5®

HAEH IVvF-Uy— IR
T418-0192 #EEET=mItL7181
http://www.hks-power.co.jp/

BMPTIEES - Sndl
Unauthorized reproduction is strictly prohibited.

14

70028-AT002_3-1. 01



HKIS

CARBON RACING SUCTION

Instruction Manual

NAME OF PRODUCT | Carbon Racing Suction
PART NUMBER 70028-AT002
APPLICATION TOYOTA GR YARIS GXPA16

ENGINE G16E-GTS
YEAR 2020-
REMARKS

Published in July, 2021 by HKS Co., Ltd.
(Unauthorized reproduction is strictly prohibited.)

NOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to safely perform service opera-
tions on your vehicle. This manual assumes that you are familiar with typical automotive systems and basic service and repair
procedures. Do not attempt to carry out the operations shown in this manual unless these assumptions are correct. Always have
access to a factory repair manual. To avoid injury, follow the safety precautions contained in the factory service manual.

e This manual indicates items you need to pay attention to in order to install this product safely and lists precautions to avoid
any possible damage and/or accidents.

e HKS will not be responsible for any damage caused by incorrect installation and/or use of this product.

o HKS will not be responsible for any labor expenses, related fees or losses incurred during vehicle downtime.

e This product was designed based on installing it onto a factory vehicle. The performance and/or safety cannot be guaranteed
if this product was installed onto other inapplicable vehicles.

e The specifications of this product are subject to be changed without notice.

e This product may have small scratches or uneven points of the carbon surface due to a manufacturing process.

e This manual is subject to be revised without notice.

e For any lost parts, consumables or manual, please contact an Authorized HKS Dealer.

15 70028-AT002_3-1. 01



SAFETY PRECAUTIONS

The following symbols are used in this manual to indicate danger levels to customers and workers.

A WARNING When the worker or user may be killed or seriously injured.

When it is assumed that workers or users may be injured (personal injury)

& CAUTION When it is assumed that extended property damage may occur.
(Extended property damage is property damage caused as a result of the product
failure. [For example damage due to fire or other vehicle damage])

/\ WARNING

@ To prevent electrical damage/burns/fire, always:
- Disconnect the negative terminal of the battery before beginning installation.
- When disconnecting wires/connectors, take extra care to avoid breaking/snapping the connectors.

/\ CAUTION

@ Do not misuse this product.
- Misuse of this product may lead to engine damage.
- Misuse of this product may lead to loss of its original function.
@ Prior to installation, make sure the engine bay temperature has cooled to approximately 40°C /104°F.
- Failure to let the engine cool down properly can lead to severe burns.
@ Insert clean rags into open piping to prevent contaminants from entering the pipes.
- If neglected, contaminants in the piping can lead to engine damage.
@ This product contains CFRP (carbon fiber reinforced plastic) products.
- Unreasonable force, impact, or high heat may cause deformation, damage, or discoloration.

- Make sure that all of the parts listed in the Parts List are included in the kit.

- Reference the factory service manual for the vehicle when removing factory parts.

- Be careful when handling this product; avoid dropping or subjecting it to excessive impact. Failure to do so may result in
product damage or improper installation.

- Use the proper tools when tightening nuts and bolts. If over tightened, the bolts may become damaged.

- Keep the removed factory parts in a safe place for ease of re-installation at a later date (if necessary).
When reinstalling the removed factory parts, make sure to reinstall them correctly.

@ Painting CFRP parts
- Before painting, make sure to temporarily attach to the vehicle and confirm that it is installed properly.
We don't accept the return goods after painting.
- Please do the surface treatment such as degreasing, grinding and primer surfacer before coating process.
- There may be pinholes on the carbon surface. If necessary to treat, please process accordingly.
- Dry at room temperature. The maximum heat limit is 50°C /122°F except for normal drying.
- Please manufacture instruction manual in regard of paint, coating material, tools and other materials.

@ When washing the vehicle, do not splash a large amount of water from the front of the vehicle for a long time.

@ Replace the air filter element at regular intervals:
(Recommended) Replace every 3,000~5,000km/2,000-3,200miles or every 3~6 months.
Replacement air filter elements are sold separately.

2 Do not wash the air filter elements as the filtration properties will be degraded.
- There are certain conditions where, depending on dirt buildup, the filter may need to be cleaned/replaced earlier
than the above recommended intervals.

% If the vehicle and the product are not maintained properly as mentioned above, the product may not perform properly
and the airflow meter sensor may not be able to detect the intake air volume accurately; it can lead to engine damage
or faulty conditions.

16 70028-AT002_3-1. 01



PARTS LIST

No. Description QT Image Remarks No. Description QT Image Remarks

. ) 200mm .
1 Filter Assy 1 Q -80mm 13| Spring Washer | 6 @ M6
9 Alrflow'Adapter 1 @ 14 Flat Washer 7 M6

Pipe

: - @)
3| Airintake Pipe | 1 15 Flange Nut 3 }«y M6
4 Joint Hose 2 80mm 16| Washer Plate | 1 a
L=55 \/
. 80mm ) M6
>
5 Joint Hose 1 @ L=70 17 Nut Plate 1 \\/ winut
6 Hose Clamp 1 #52 18 Bolt 1 % M8-10
Yy

7| HoseClamp |5 \’f #48 19 Bolt 1 M8-25
8 | Air Intake Bracket | 1 ¢//Q 20| Spring Washer | 1 @ M8
9 | Universal Bracket | 1 Q/G)/ 80mm 21 Flat Washer 2 M8
10 Bolt 1 % M6-35 22| Flatwasher |1 M8 Large
11 Bolt 3 % M6-30 23| Flange Nut 1 @ M8
12 Bolt 2 % M6-15 24 Grommet 4

©

70028-AT002_3-1.



No. Description QT Image Remarks No. Description QT Image Remarks
@

25 Collar 4 | ’ 33| Corrugated Tube | 1 STOT)

26 Spacer 1 @ 20erI1iZ)mm 34 |Double Sided Tape| 1 g 30%30

27 Screw 2 % M4-6 35 Sponge Tape | 2 &

28| Heat Insulator 1 @ 36 Tie Wrap 5 /M L=100
Heat Insulator (S ) XM _

29 L einos |1 37| Tie Wrap 5 L=150
Heat Insulator n -

01 BracketNo2 | * e% 38( ClipTieWrap |1 \

31 Clip 2 @ 39 Sticker 1 479@%

of movercep [3| (O | anm | |w| e, <>

70028-AT002_3-1. 01



INSTALLATION PROCEDURE
1. REMOVAL OF FACTORY PARTS

(1) Disconnect the negative terminal of the vehicle’s battery.

(2) Disconnect the connecter from the airflow meter sensor.
(Dia. 1)

(3) Remove the airflow meter sensor harness from the bracket.
(Dia. 2)

(4) Loosen the hose clamp to remove the air cleaner upper
case and the suction hose. (Dia. 1)

(5) Remove 2 Clips to remove the air duct. (Dia. 3)
(The clips will be reused.)

Airflow Meter

/ Sensor

Suction Hose

Air Cleaner
Upper Case
Dia. 1
Airflow Meter
Sensor Harness
Airflow Meter
Sensor
Dia. 2
Air Duct
Dia.3

70028-AT002_3-1. 01



(6)

Remove hoses from the solenoid valve. (Dia. 4)

(7) Remove the solenoid valve from the air cleaner lower
case. (Dia.4)
Air Element
(8) Remove the hose connected to the solenoid valve. (Dia. 4) Hose — /
(9) Remove the air element and the air cleaner lower case.
(Dia. 4)
Air Cleaner _—
Lower Case \
Solenoid
Valve | Dia. 4
(10) Remove the rubber bushing from “B”. (Dia. 5)
(11) Remove the airflow meter sensor from the air cleaner up-
per case. (Dia.l)
Rubber Bushing
B
Dia.b
2. INSTALLING THE KIT
(1) Install rubber caps to the T-fitting and the solenoid valve from which the hose was pulled out in 1.-(6) and (8).
Secure the rubber cap attached to the T-fitting with a tie wrap (L=100). (Dia. 6)
Rubber Cap Solenoid Valve
Tie Wrap
T-Fitting \
T Rubber Cap
Dia. 6

20

70028-AT002_3-1. 01



(2) Secure the factory solenoid valve to the factory wire
harness using the tie wrap (L=100). (Dia. 7)

Tie Wrap

Solenoid Valve

Dia.7
(3) Insatall the heat insulator bracket No.2 to “A” using factory
bolt of “A”. (Dia. 8, 9, 13) Q
B
(4) Install the clip tie wrap to factory wire harness and secure A
to the hole of the heat insulator bracket No.2. (Dia. 9) | Dia.8
Clip
Tie Wrap
Heat Insulator Bracket
No.2
[pia.9
(5) Install the heat insulator bracket No.1 to “B”.
(Dia. 8, 10, 13) Q
C
Heat Insulator Bracket
No.1
Dia. 10

21

70028-AT002_3-1. 01



(6) Install 4 sets of grommets and collars to the heat insulator. (Dia. 11)

O
O

Heat Insulator

Collar

—7

Grommet —% ﬁ@

Heat Insulator

'lcb .

Dia. 11

(7) Cutthe sponge tape and attach to the vehicle. (Dia. 12)

(8) Install the heat insulator. (Dia. 8, 10, 13)

Sponge Tape

Dia. 12

10.
11.
13.
14.
15.
16.
17.
19.
20.
21.
22.
23.
. Heat Insulator

29.

30.
G-1.

Bolt M6-35

Bolt M6-30

Spring Washer M6
Flat Washer M6
Flange Nut M6
Washer Plate

Nut Plate M6

Bolt M8-25

Spring Washer M8
Flat Washer M8
Flat Washer M8 Large
Flange Nut M8

Heat Insulator Bracket No.1
Heat Insulator Bracket No.2
Bolt (Factory = A)

Dia. 13

22

70028-AT002_3-1. 01



(9) Secure the heat insulator using 2 suplied clips. (Dia. 14)

T~

Clip

Heat Insulator

Dia. 14

(10) Assemble the components as illustrated in Diagram 15. Ensure that the factory airflow meter sensor’s factory O-Ring is
seated correctly, while taking caution that it does not get pinched in the airflow adapter pipe.
Tighten with the supplied M4 screws. Do not over-tighten. (Tightening torque: 2.0~3.0 N-m {0.2~0.3 kgf-m}). (Dia. 15, 17)

Filter Ass!
g M Airflow Meter ~ Hose Clamp #48
Sensor Joint Hose
80mm L=55
SIDE VIEW BACK VIEW
\
Airflow Adapter Pipe
| | Hose Clamp #52
Joint Hose 80mm L=55
Hose Clamp #48 Dia. 15

To avoid engine malfunction or damage, please install the airflow meter sensor, the filter assy,
and the airflow adapter pipe correctly.

Mount the filter assy and the airflow adapter pipe with no gaps.

Joint Hose 80mm

1 Airflow Meter [ Air Guide Mounting [ Airflow Meter Sensor Mounting |
Sensor
Airflow @ @
Adaptor
Pipe
U A\ngled ‘G\a{ A\ngled Gap
A 7y

Filter Assy Do not leave
gaps here.

/\ CAUTION

To avoid engine malfunction or damage, please do not disassemble the airflow adapter pipe.

23 70028-AT002_3-1. 01



(11) Remove the bolt from "E" and temporarily install the air
intake bracket. (Dia.16, 17)

(12) Temporarily assemble the kit parts. (Dia. 16, 17)

Dia. 16

© 00 N O O b~ WDN PR

Qe o b e
P NN WN

. Filter Assy

. Airflow Adapter Pipe

. Air Intake Pipe

. Joint Hose 80mm L=55
. Joint Hose 80mm L=70
. Hose Clamp #52

. Hose Clamp #48

. Air Intake Bracket

. Universal Bracket

. Bolt M6-15

. Spring Washer M6

. Flat Washer M6

. Flange Nut M6

. Screw M4-6

. Airflow meter sensor (Factory)

Dia. 17

Completed

~a
\ Y%

2. Slip Hose Clamp over the bracket and onto
the hose.Tighten the clamp.

1. Position Universal Bracket onto Joint Hose as shown.

Dia. 18

24 70028-AT002_3-1. 01



(13) Position the assembly to the vehicle, avoiding unnec-
essary contact with other parts of the vehicle. Once the
position is determined, secure the assembly to the vehicle

using the supplied hose clamps and bolts.
Do not over-tighten the hose clamps and bolts. (Dia. 19)

ADVICE:

Use of proper tools can help avoid over-tightening of hose
clamps. (Screw drivers are recommended. Do not use boxed

wrenches since they tend to use more force.)

If over-tight-

ened, the air cleaner may bend or become damaged. (Tighten-

ing torque: 2.0~3.0 N-m {0.2~0.3 kgf-m})

(14) Wrap the corrugated tube around the factory hose and fix

it with a tie wrap (L=150). (Dia. 20)

(15) Attach the sponge tape to the factory air duct. (Dia. 21)

(16) Drill a 9mm hole in the air intake duct as shown in the

diagram 22. (Dia. 22)

25

Dia. 19
7\’\/"5‘9 Corrugated Tube
Dia. 20
Sponge Tape
Air Duct
Dia. 21
Air Duct _
G_ 10mm
Dia. 22

70028-AT002_3-1. 01



(17) Install the spacer to the hole of air duct and attach the double sided tape to the spacer. (Dia. 23)

Spacer Air Duct

/ Double Sided Tape

\

\ Flat Washer M8

Bolt M8-10

Apply a screw locking agent
(LOCTITE243 equivalent)

to the threaded part of the Spacer
bolt.
Dia. 23
(18) Reinstall the air duct using factory clips. (Dia. 24)
Degreas the place where the double sided tape is applied.
Air Duct
Dia. 24
(19) Reconnect the airflow meter sensor connector.
(20) Secure the airflow meter harness to the air intake bracket
with a tie wrap (L=150). (Dia. 25)
(21) Reconnect the negative terminal to the vehicle’s battery. Airflow Meter
— Sensor Harness
Air Intake /
Bracket
Tie Wrap
Dia. 25
Dia. 26

26 70028-AT002_3-1. 01



CONFIRMATION AFTER INSTALLATION

Check the following after the installation process is complete.

(1) Check the following before starting the engine:
e Make sure all pipes and hoses are routed and connected correctly.
o Make sure all hose clamps are tightened.
e Make sure the negative cable terminal is securely attached to the battery.
e Make sure all bolts and nuts are tightened.
e Make sure all installed components do not come in contact with other parts.

(2) Start the engine and check the following:
e Make sure air is not leaking.
e Make sure the RPM rises smoothly after revving the engine 2-3 times while in neutral.
e Make sure the installed parts are not hitting each other.
e Make sure there are no issues idling.
e Make sure there are no loose parts after the engine is stopped.

MAINTENANCE

Proper daily maintenance of this product is necessary in order to maintain the safety, reliability, and function of this product.

Maintenance is the responsibility of the driver/owner.

- If work needs to be performed outside the scope of this manual, consult a professional.

- If the vehicle becomes damaged, have the repairs performed by a professional.

- If you experience abnormal noises, scents, or vibrations from the vehicle while driving, reference the vehicle’s Owner’s Manual.

- If this product is ever sold, please give this Instruction Manual to the new owner.

- When removing this product from the vehicle, please consult a professional.

- Although clear paint is applied for product protection, storage under direct sunlight for a long time may accelerate deteriora-
tion of this product.
Avoid direct sunlight as much as possible.

- Regularly check for loose bolts and nuts and overall integrity of the product.

- If this product is damaged or deformed due to an accident or contact, repair or remove it immediately.

- When washing the vehicle, do not splash a large amount of water from the front of the vehicle for a long time.

Replace the air filter element at regular intervals:
(Recommended) Replace every 3,000~5,000km/2,000-3,200miles or every 3~6 months.
Replacement air filter elements are sold separately.

27 70028-AT002_3-1. 01



HKS Co.,Ltd.

7181 Kitayama, Fujinomiya, Shizuoka 418-0192, JAPAN

http://www.hks-power.co.jp/en/

BMUTIEES - Sndl
Unauthorized reproduction is strictly prohibited.

28

70028-AT002_3-1. 01



